LUNA 2290007

POS NO. SPARE PART DESCRIPTION PCS. PRODUCT NO.
1 SHOWER ARM 1 2290.39
2 PLUG 86x15 1 2290.18
3 CONNECTOR 1 2290.38
4 SLEEVE 1 2290.37
5 SHOWER BODY 1 2290.35
6 PLUG 2 [2086.90
7 MOUNTING KIT 1 2294.28
8 SCREW M8x10 4 19903.222
9 SCREW M6x10 2 [9903.223
10 GASKET BODY 1 2290.46
11 SCREW M5x6 4 19903.134
12 SCREW M6x16 2 [9903.278
13 O-RING SEAL 0.29x0.07 (7.5x1.8mm) 2 19917.058




